(@ cetecom

Annex 1: Measurement diagrams 20-1-0194901T11a-A1l

Number of pages: 34

Testing company:

Product:
Model:

FCCID:

Testing has been
carried out in
accordance with:

CETECOM GmbH Applicant:
Im Teelbruch 116

45219 Essen Germany

Tel. +49 (0) 20 54 / 95 19-0

Fax: + 49 (0) 20 54 / 95 19-150

Positioning device
ELIKO ANCHOR

2AF2I-ANCHOR IC: -
(Contains FCC ID: 2AC7Z-
ESPWROOM32D)

CFR Title 47, Chapter I, Subchapter A
Part15 / Subpart F
§15.517

The test results relate only to the individual items which have been tested. This report shall not be reproduced in parts without
the written approval of the testing laboratory

Date of Report: 2022-Mar-17

Eliko Tehnoloogia
Arenduskeskus OU

© Copyright: All rights reserved by CETECOM



Test Report 20-1-0194901T11a-Al

Table of Contents

1 Y 1o Ty U Yo =T ol e L= T=d = o LTSRS 3
1.1 100B DANAWIALN ..ttt b et s b e e st s b e a e b e e st e sb e ea b e b e e aeesb e e a b e eh e e aeeeh e et e e bt et e e Rt et e eheetesneentas 3
O T Y o Jo 1V =T O SRR 5
0 T |V =¥ Yt ol =Y Fo R Y V=4 d o S 7
1.4  Electric field strength ( 30MHZ < f < OB0IMIHZ) ....ccuviiiiiiiiieiiieeeciite ettt e et e e et e e e saba e e e saba e e eetbeeesbaeeeassaeeseabeeessaeaeasseens 9
1.5  Spurious emission MeasuremMents (f> OB0IMIHZ) .......ccccuiiiiiiiiiiiiiie it eeciee et e e e s tb e e e s be e e sateeeebaeeesabaeesstaeesnsaees 11
B ST 1o o 11 Y= (=T U U PP UPUPPPPTTTRPPPIRt 29

CETECOM_TR20-1-0194901T11a_Al 2/34



Test Report 20-1-0194901T11a-Al

(@ cetecom

1 Measurement diagrams
1.1 10dB bandwidth

D11_13a_OBW_10dBc_TX_Ch4_PWRSet_0x23232323_AntH

Ref Level
e Att 0OdB  SWT
i/ 'FS

D2[1] -12.17 dB
274,600 MHz

M1[1]] -26.95 dBm
4.029 000 GHz
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CF 3.9935 GHz 1500 pts 150.0 MHz/ Span 1.5 GHz

2 Marker Table
Type Ref g X-Value Y¥-Value Function Function Result
M1 4.029 GHz -26.95 dBm
D1 -378.7 MHz -9.87 dB
Dz 274.6 MHz -12.17 dB

16:22:35 07.09.2021

Bandwidth: 653.3 MHz
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D11_13b_OBW_10dBc_TX_Ch4_PWRSet_0x23232323_AntV

D2[1] .20 dB
326.300 MHz

M1[1]| -25.40 dBm
3.994 100 GHz
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CF 3.9936 GHz 1500 pts 150.0 MHz / Span 1.5 GHz

2 Marker Table
Type Ref g X-Value ¥-Value Function Function Result
3.9941 GHz -25.40 dBm
-309.8 MHz -10.08 dB
336.3 MHz -9.20 dB

Weastring. [NHERELT]

16:29:43 07.09.2021

Bandwidth: 646.1 MHz
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1.2 Peak power

D03_56a_PeakPWR_Ch4_PWRO0x23232323_AntH

Ref Level -3
o ALt
PA e
1 Frequency Sweep ) s &,
it Checl M1[1] -5.70 dBm
4,007 30 GHz
M2[1] -5.70 dBm
4.007 30 GHz

CF 3.844 GHz 1001 pts 150.0 MHz/ Span 1.5 GHz

14:21:34 25.08.2021

Value: -5.70 dBm
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D03_56b_PeakPWR_Ch4_PWR0x23232323_AntV

Ref Level -
o Att
DF "

1 Frequency Sweep ) s
ik Cheds -3.35 dBm
4,004 30 GHz
-3.35 dBm
4.004 30 GHz

CF 3.844 GHz 1001 pts 150.0 MHz/ Span 1.5 GHz

14:16:33 25.08.2021

Max. value: -3.35dBm
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1.3 Magnetic field strength

D11_3.03_RSE_TX_UWB_Ch_4_EUTlaying

Common Information
Test Description:
Test Site Location:
Version of Testsoftware:
Distance correction:
Technical Data:
Rec. antenna (pre-scan):
Used Filter:
Test Standard:
Operator:
Operating Mode:
Power during tests:
Comment 1:
Environmental Conditions::
EUT Setup:
Verdict:

EUT Information

-33 273 dBng

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance
EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

SSanthakum/Lor

Operating TX

48V DC over PoE cable

Channel 4

Humidity : 48%rH; Temperature: 20°C

1

Passed

20-1-01949846_C02

Full Spectrum

FCCTR 209 Magnetic_ Field
v
v 26.734000 MHz
20,034 dBuv/m
498,000 kHz
2.:520 kHz 0,674 dBuMN m

811 dB v/ m

PMT number:

B0

an+
£
£ a0t
2
[a0]
© |:|“
= 7] 17320 kHz
AN e ok F N S
o =20

_40__

Gk 20 30

CETECOM_TR20-1-0194901T11a_Al

100k 200300 500 1hd 2h 3M BM 10k 20 30M

Freauency in Hz
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D11_3.04_RSE_TX_UWB_Ch_4_EUTstanding

Common Information
Test Description:
Test Site Location:
Version of Testsoftware:
Distance correction:
Technical Data:
Rec. antenna (pre-scan):
Used Filter:
Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:
Environmental Conditions::
EUT Setup:

Verdict:

EUT Information

Magnetic Field Strength Measurement related to 30/300 m distance

Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance
EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

SSanthakum/Lor

Operating TX

48V DC over PoE cable

Channel 4

Humidity : 48%rH; Temperature: 20°C
1

Passed

PMT number: 20-1-01949S46_C02
Full Spectrum
BT
40+
1 FCC15 209 Magnetic Fiegld
S v
s 7 0 kHz
a T 0,878 dBUv/ m
° o s T 29,478000 MHz
T Bogigd 20,779 dBUV/m
2 019 dERAE T Kz cabiH
- 207 711,239 dBLNg%r z
1 v S16.577 dBUV/m
v
_40__
gk 20 30 50 100k 200300 50 M 2M 3M 5M 10M 20 30

CETECOM_TR20-1-01

94901T11a_Al

Freauency in Hz
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1.4 Electric field strength ( 30MHz < f < 960MHz)

D11_3.05_RSE_TX_UWB_Ch_4_EUTstanding_DC48V

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarisation:

Environmental Conditions::

(@ cetecom

Radiated field strength emission in 3m distance

CETECOM GmbH Essen

FCC 15.205&15.209 & RSS Gen. Issue 5

horizontal/vertical

Humidity : 51%rH; Temperature: 21°C

Operator Name: Lor
EUT: S46_C02
Operating Mode: UWB TX Ch4
Power supply: DC 48V (over DC cable)
Comment: Channel 4
Verdict: Passed
Full Spectrum
Full Spectrum
60
55 f - a9
50
45 |
I 928.470000 MH=z
40 37.883 dBUVYm
v
g 35 - e *
a::L & Sk
= 30 il
% 25 il *
z0 A 4
15
10
5
o+ t t t t t t t t t t t 1
30k 50 60 80 100kR4 200 300 400 500 00 1G
Freauencv in Hz
Final_Result
Frequency QuasiP Limit Margin Bandwidt | Heigh | Pol | Azimut | Corr. | SigPath | Pream | Trd Corr.
(MHz) eak (dBuV/ (dB) h t h (dB/m) (dB) p (dB/m)
(dBpV/ m) (kHz) (cm) (deg) (dB)
m)

95.155000 30.90 43.50 12.60 120.000 | 109.0 | V 217.0 8.2 0.0 0.9 7.3
142.555000 3213 43.50 11.37 120.000 | 1470 | H 105.0 8.7 0.0 1.1 7.6
165.265000 19.92 43.50 23.58 120.000 | 120.0 | V 127.0 9.8 0.0 1.3 8.5
311.999000 26.04 46.00 19.96 120.000 | 2150 | V 237.0 15.6 0.0 1.8 13.8
436.799000 29.80 46.00 16.20 120.000 | 117.0 | V 170.0 194 0.0 2.2 17.2

CETECOM_TR20-1-0194901T11a_Al
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D11_3.06_RSE_TX_UWB_Ch_4_EUTIlaying_DC48V

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.205&15.209 & RSS Gen. Issue 5
Antenna polarisation: horizontal/vertical

Environmental Conditions:: Humidity : 51%rH; Temperature: 21°C
Operator Name: Lor

EUT: S46_C02

Operating Mode: UWB TX Ch4

Power supply: DC 48V (over DC cable)

Comment: Channel 4

Verdict: Passed

Full Spectrum
Full Spectrum

I
1 FCC16.208
50+
+ I §78 320000 MHz
£ 40 | 3?,582vdElLle
> ¢ *
+ *
g 2
c 0T *
= *
s | 3
[}
. 4
104
1] + + + + + + + + + + + + + |
300 E0 B0 80 100M 200 300 400 500 500 103

Freauencv in Hz

Final_Result

Frequency QuasiP Limit Margin Bandwidt | Heigh | Pol | Azimut | Corr. | SigPath | Pream | Trd Corr.

(MHz) eak (dBuV/ (dB) h t h (dB/m) (dB) p (dB/m)

(dBpV/ m) (kHz) (cm) (deg) (dB)
m)

94.709000 34.60 43.50 8.90 120.000 | 105.0 | V 79.0 8.2 0.0 0.9 73
130.325000 26.01 43.50 17.49 120.000 | 112.0 | V 115.0 9.0 0.0 1.0 8.0
142.135000 3241 43.50 11.09 120.000 | 157.0 | H 90.0 8.7 0.0 1.1 76
189.453000 2177 43.50 2173 120.000 | 109.0 | V 73.0 114 0.0 1.3 10.1
436.799000 30.82 46.00 15.18 120.000 | 165.0 | H 227.0 194 0.0 22 17.2
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1.5 Spurious emission measurements (f> 960MHz)
1.5.1 Emissions in GPS Band 1

D11_20a_RSE_TX_Ch4_PWRSet_0x23232323_GPS1_AntH

Spectrum
apectru -

Ref Level -30.00 dBm @ RBW BkHz

@ Att Ode ® SWT 25z @ VBW 10kHz Mode Sweep
P& TDF "EMCO 133 ANT","FSL-3m_30MHz-18G6Hz","FACZ ANT3m QUTCABLE"
1 Frequency Sweep

Limit Chegk -30,000 df

i M1[1]
-76 dBfY 11].
Line FCC15_517D PASS

1.214897 20 GHz
M2 —86. 27 B
1.170943 60 GHz

-78 dem

-B80 dBm:

-82 dem

-84 dem

o 1
v

uuuuuu
‘H\

_ad it | I | Mo ] S \\l

[ | I

-84 dBm

-96 dBm

-98 dem

-100 dBm

-102 dBm

-104 dBm

1.164 GHz 25333 pts 7.6 MHz/ 194 Ghz
Ready 1 L= 20082028

17:14:21

17:14:22 20.09.2021
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D11_20b_RSE_TX_Ch4_PWRSet_0x23232323_GPS1_AntV

Ref Level -30.00 dBm @ RBW 3kHz

@ Att 0db ® SWT 255 ® VBW 10kHz Mode Sweep
PA TOF "EMCO_133_ANT""FEL-3m_30MHz-18GHz","FAC2_ANT3m_OUTCABLE"
1 Frequency Sweep

Limit Chegk -30,000 ol

M1[1]

SGL

-86.69 dBm|

~76 dBfY
Line FCC15 517D

-78 dBm

-B0 dem

vizf1}

T

1,193 53990 GHz
I 8665 dBr

1,193 53990 GHz

-B2 dBm

-84 dem

FC 15,5170

,EsdnL T | ) | | | o | |

Lo

-394 dBm

-96 dBm

-98 dém

-100 dBr

-102 dem

-104 dBrm

1.164 GHz 25333 pts 7.6 MHz/

1.24 GHz

17:45:31 20.09.2021

Ready

= 20092021
s 17:45:30

CETECOM_TR20-1-0194901T11a_Al
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1.5.2 Emissions in GPS Band 2

D11_21a_RSE_TX_Ch4_PWRSet_0x23232323_GPS2_AntH

Ref Level -30.00 dBm

1 Frequency Sweep
Limit Chegk ~30,000 db

@ RBW 1 kHz

@ Att OdB ® SWT 51 ® VBW 3kHz Mode Sweep
PA TDF "EMCO_133_ANT" "FEL-3m_30MHz-18GHz","FAC2_ANT3m_OUTCABLE"

SGL

75 e M1[1] | -87.27 dBm]
ine FCC15_517D 1.577 963 500 GHz
~78 dBm M2[1] -87.34.dBm
1.590 274 500 GHz
-0 dBm
-2 dBm
-84 dBm

o Bafi D

-88,dBm

-96 dBmm

-9g dBm

-100 dBm

-102 dBm

-104 dBm

1.559 GHz

51000 pts 5.1 MHz/

1.61 GHz

09:32:57 21.09.2021

Ready

- 21092021

19:32:56

CETECOM_TR20-1-0194901T11a_Al
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D11_21b_RSE_TX_Ch4_PWRSet_0x23232323_GPS2_AntV

Ref Level -30.00 dBm @ RBW 1 kHz
@ Att OdB ® SWT 51 @ VBW 3kHz Mode Swesp
PA TOF "EMCO_133_ANT""FEL-3m_30MHz-18GHz","FAC2_ANT3m_OUTCABLE"
1 Frequency Sweep
Limit Chegk -30,000 ol

-76 dBfn M1[1] -87.28 dBm|
{ine FCC15_517D 1.575 441 500 GHz
-78 dBm M2[1] -87.62 dBm
1.598 900 500 GHz
-20 dBm
-82 dBm
-84 dBm

R

-
44%

-88 dBm | t

-96 dBm

-98 dBm

-100 dBm

-102 dBm

-104 dBm

1.559 GHz 51000 pts 5.1 MHz/ 161 CHz
Ready A ]

11:02:00

11:02:00 21.09.2021
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1.5.3 Emissions in range 960MHz < f < 3.1 GHz

D11_19a_RSE_TX_Ch4_PWRO0x23232323_EUT_laying_AntH

Spectrum .

Ref Level -30.00 dBm & RBW 1 MHz

@ Att 5dB ® SWT 2145 @ VBW 3MHz Mode Sweep

TOF "PREAMP RF LAVBOA.TOF""CABLE SUCOFLEX_BLAU.SN30720_2,TOF","GAIN_ANT_BBHAG120A TDF""FSL_2M_30MHZ-75GHZ"

1 Frequency Sweep 1Rm Max
Limit Check T -30.000 dém FRIL M2[1] -80.70 dBm
Line IC_RS4-220 HANDHELD FRIL 1,280500 GHz

-50 dm M —Feh 6B

1,136 500 GHz

-55 dim

-60 dBim

-65 dBr

M1

=70 dem T
T R56-220 HANDHELD {

g PSR
W e
-20 dém i T 5 e
-0 dom
960.0 MHz 2140 pts 214.0 MHz/ 3.1 GHz

»_ 2000207
sored N %

15:36:20 20.09.2021

Further investigation on critical frequency 1136.5MHz necessary
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D11_19a_RSE_TX_Ch4_PWRO0x23232323_EUT_standing_AntH

MultiView Spectrum

Ref Level -30.00dBm  RBW 1 MHz

@ Atk 5dB ® SWT 2145 @ YBW 3MHz Mode Sweep

TOF "PREAMP_RF_LAVBDATDF","CABLE_SUCOFLEX_BLAU. SN30720_2 TDF","GAIN_ANT_BBHAQ120A TDF""FSL_2M_30MHZ-75GHZ. TOF"
1 Frequency Sweep

1Rm Max
Limit Check T -30.000 dém FAIL MI[1] -74.98 dBm
Line IC_RSS-220 HANDHELD FAIL 1136500 GHz
-50 e M1 —77:62-dBrm
3,007 500 GHz,
-55 dem
-60 dem
-65 dBm
-70 dem
I 755220 HANDHELD. {
M2
m
-80 dern : e D
-00 B
960.0 MHz 2140 pts 214.0 MHz/ 3.1 GHz
20.09.2021
AbHEd - i!; 16:01:54
16:01:54 20.09.2021

Further investigation on critical frequency 1136.5MHz necessary
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Investigation of 1136.117MHz emission:

D11_19a_f1_RSE_TX_Ch4_PWROx23232323_EUT_laying_AntH

& RBW 1 MHz
MHz
J_SN30T.

Mode Swesp
i 2 TDF","GAIN_ANT_BEHAZ1204 TDF",'FSL_2M_30MHZ.

i
|

| i n W 2
; R o | ' i R M .
. oA s gﬁwwgfj mewmmm - e o
CF 1,136 GHz 2140 ;Jts‘ 10.0 MHz/ Span 00.0MFz
ssorted NN <3 u‘«;ﬂi

15:42:03 20.09.2071

-73.63dBm = 21.57dBuV/m@3m (Pass according FCC §15.109 limits)

D11_19a_f1_RSE_AntH_FAC2_Measurement

MultiView Spectrum d
Ref Level -20.00 dBm & RBW 100 kHz
- Att 0dB ® SWT 400 ms @ VBW 1 MHz Mode Sweep
PA TOF "EMCO_133_ANT","FSL-3m_30MHz-18GHz","FACZ_ANT3m_OUTCABLE"
1 Frequency Sweep 1Rm Max - 2Rm Clrw
30,000 de M2[1] -78.18 dBm
64 d 111363910-GHz
M1[1] -77.07 dBm
1,125 1810 GHz
-66 dl
-68
-70 di
=72 dl
74 d
-76 di
M1
v
bt beon g sl il sebnsad o et L L
Wﬂw R R Ay {La L A A o R T e
AL Mt il i ol g il Li 1,1.@1“;1‘ ) i |‘|J.‘me'mw ‘Iu,ll lel ..‘m‘ll I \MAHILH nln“ld[d
AT T ”u| I \lrr\ PLELE B L1 bid O R LA | |
-82 di
CF 1.136117 GHz 1001 pts 5.0 MHz Span 50.0 MHz
avorted [ NEEEEEN St iy
[13:23:23  21.09.2021

TX-off => emission still present
Digital Transmission -> FCC Part 15B Limits applicable

CETECOM_TR20-1-0194901T11a_Al 17/34
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D11_19b_RSE_TX_Ch4_PWRO0x23232323_EUT_laying_AntV

&
MultiView ® Spectrum .
Ref Level -30.00 dBm & RBW 1 MHz
@ Att 5dB ® SWT 2145 @ VBW 3MHz Mode Sweep
TOF "PREAMP RF LAVBOA.TOF""CABLE SUCOFLEX_BLAU.SN30720_2,TOF","GAIN_ANT_BBHAG120A TDF""FSL_2M_30MHZ-75GHZ"
1 Frequency Sweep X
Limit Check T -30,000 dBm P#SS MI[1] -80.92 dBm
Line IC_RS§-220 HANDHELD PASS 1,136.400 GHz
-50 dBm M H—F6:38-dBm
1.278 500 GHz
-55 dBm
-60 dBm
-65 dem
-70 dBm
. R55:220 HANDHELD. "
A
o
o M1 AT
-80 dbrm F ‘M — e
P
sl
-90 dem
960.0 MHz 2140 pts 214.0 MHz/ 3.1GHz
20.09.2023
wored I < MO0
15:28:56 20.09.2021

CETECOM_TR20-1-0194901T11a_Al
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D11_19b_RSE_TX_Ch4_PWRO0x23232323_EUT_standing_AntV

Ref Level -30.00dBm  RBW 1 MHz
@ Atk 5dB ® SWT 2145 @ YBW 3MHz Mode Sweep

TOF "PREAMP_RF_LAVBDATDF","CABLE_SUCOFLEX_BLAU. SN30720_2 TDF","GAIN_ANT_BBHAQ120A TDF""FSL_2M_30MHZ-75GHZ. TOF"
1 Frequency Sweep

Limit Check T -30.000 dém PASS MI1[1] -76.69 dBm

Line IC_R55-220 HANDHELD PASS 1.278 500 GHz

-50 dBin M2 H—F753-dBm

3,007 500 GHz|
-55 drm
-60 dBm
-65 dr
-70 g

T RE5-220 HANDHELD,

80 b WW P ) WJ\‘” [ty for™

I

-80 dBmr
960.0 MHz 2140 pts 214.0 MHz/ RN
e

16:11:42 20.09.2021

CETECOM_TR20-1-0194901T11a_Al 19/34
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1.5.4 3.1<f<10.6GHz

D11_11a_RSE_TX_Ch4_PWRSet_0x23232323_3_1_10_6GHz_AntH

o] {
MI1[1] -43.74 dBm
|3.993 500 GHz
M2[1]| -49.28 dBm
7,987 500 GHz

v

s
Lol w,m-f"-
M P T
MWM%’”LMJA—(W MR

s, e g
i W il

\wfﬁ‘ ", m““‘wM

7500 pts 750.0 MHz/

15:12:20 07.09.2021
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D11_11b_RSE_TX_Ch4_PWRSet_0x23232323_3_1_10_6GHz_AntV

PA TDF =1 ! g
1 Frequency Sweep * 1Rm {
L ne M1[1] -42.43 dBm
3.:993 500 GHz
M2[1] -49.44 dBm
10.597 500 GHz

7500 pts 750.0 MHz/

15:37:59 07.09.2021

CETECOM_TR20-1-0194901T11a_A1l 21/34
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1.5.5 10.6GHz < f< 12.4GHz

D11_12a_RSE_TX_Ch4_PWRSet_0x23232323_10_6_12_4GHz_AntH

o 1Rm {
MI1[1] -55.30 dBm
12,299 500 GHz
M2[1] -55.30 dBm
12.299 500 GHz

Ak
T e x

10.6 GHz ) 1800 pts 180.0 MHz/

16:10:16 07.09.2021

CETECOM_TR20-1-0194901T11a_A1l 22/34
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D11_12b_RSE_TX_Ch4_PWRSet_0x23232323_10_6_12_4GHz_AntV

able +HPFILTER"
o 1Rm Max
M1[1] -55.43 dBm
12.300 500 GHz
M2[1]——-55.:43 dBm
12.300 500 GHz
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(@ cetecom

1.5.6 12.4GHz < f< 18GHz

D11_09a_RSE_TX_Ch4_PWRSet_0x23232323_12_4_18GHz_EUT _laying_AntH
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D11_09b_RSE_TX_Ch4_PWRSet_0xx23232323_12_4_18GHz_AntV

Mul

Ref Level

PA T T ASY-5 = : :
1 Frequency Sweep e 1R Max
L heck T M1[1] -56.52 dBm
17,776 500 GHz
M2[1]-—-56.52 dBm
17.776 500 GHz

_ Wm;wwﬁﬂw ¥ st

RO g S

12.4 GHz 5600 pts 560.0 MHz/ 18.0 GHz

07

11:25:12 07.09.2021

CETECOM_TR20-1-0194901T11a_A1l 26/34



Test Report 20-1-0194901T11a-Al

1.5.7 18GHz < f<40GHz
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D11_10b_RSE_TX_Ch4_PWRSet_0xx23232323_18_40GHz_AntV
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1.6 Timing tests

D11_030b_Timing_Anchor_DataCommunication_with_Tag
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D11_031b_Timing_Anchor_DataCommunication_with_Tag_Cycle_over_20Seconds
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D11_032b_Timing_Anchor_DataCommunication_with_Tag

MultiView Spectrum .
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D1_Marker (lower value of signal) shows timing of tag response

CETECOM_TR20-1-0194901T11a_Al 31/34



Test Report 20-1-0194901T11a-Al

D11_034b_Timing_Anchor_Tag_switching_off
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D11_036b_Timing_Anchor_Tag_switching_off_long_Sweep
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D11_037b_Timing_Anchor_Switching_Anchor_on_15Seconds_point
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End Of Annex 1
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